CLAY MASTER 211D

MADE IN JAPAN				UNGLAZED PORCELAIN				
PACKAGING				•				
COLOR CODE	SIZE	вох			PLT			
		PC	SQ.FT.	LB(NET WEIGHT)	вох	SQ.FT.	LB(NET WEIGHT)	
		6.4	7.04	EO G	10	227.02	2.420	

COLOR CODE	SIZE	вох			PLT		
		PC	SQ.FT.	LB(NET WEIGHT)	BOX	SQ.FT.	LB(NET WEIGHT)
CM-211D	1-3/4"x8-1/2" (45x215x15mm)	64	7.04	50.6	48	337.92	2,429
		PC	SQ.M.	KG(NET WEIGHT)	вох	SQ.M.	KG(NET WEIGHT)
		64	0.61	23	48	29.28	1,104

^{*}SQ.FT. and SQ.M. quantity is calculated without joint.

TEST REPORT

The tiles have been inspected in accordance with JIS (Japanese Industrial Standards) specification.

Test	Result	Specification
Water Absorption	0.62% on average.	In-house data in accordance with JIS.
Frost Resistance	No deterioration.	In-house data in accordance with JIS.
Bending Fracture Load	3575.0N on average	In-house data in accordance with JIS.
Bending Strength	24.0 N/mm2 on average	In-house data in accordance with JIS.

NOTE

Has natural shade variation among batches.

Has size variation within JIS. *JIS: ± 1.5 mm / ± 3.0 mm ($43.5 \sim 46.5$ mm / $212 \sim 218$ mm)

5mm joint is recommended.